Parts Catalog

Printed in DEC.,2004 by MPI QAC, 2nd version




OUTLOOK APPEARANCE COLOR CODE

ITEM | Vlz] AI\IX II}IIE(I){IIAL PART NAME glig GE%E)N %}%E

1 B5421010000 ROLL CAGE CROSS. FRT B54210101M0 | B54210103D0 | B54210104X0
2-1 B5421020000 ROLL CAGE BAR., LH B54210201M0 | B54210203D0 | B54210204X0
2-2 B3542A020000 ROLL CAGE BAR.,RH B542A0201M0 | B542A0203D0 | B542A0204X0
3 B5421030000 ROLL CAGE CROSS BAR. RR B54210301M0 | B54210303D0 | B54210304X0
4 B5421040000 ROLL CAGE BAR. LR.SIDE B54210401M0 | B54210403D0 | B54210404X0
5-2 B54210000004 FRAME COMP(RIGHT DRIVE) B54210001M04 1 B54210003D04 | B54210004X04
B5621000000 FENDER. FRT B5621000000 | B5621000000 | B5621000000
B5676200000 REAR CARGO RACK B56762001M0 | B56762003D0 | B56762004X0
B5676210000 SUPPORTER.REAR CARGO RACK B56762101M0 | B56762103D0 | B56762104X0

9 B5521500000 TANK COMP. FUEL B55215001M0 | B55215003D0 | B55215004X0
10 B5634000000 FENDER, RR B5634000000 | B5634000000 | B5634000000

1 2-1 9

2-2 =




El. CRANKCASE




FIG.1 ENGINE CRANKCASE

BUGXTER PARTS CATALOG

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C5061011000 |45 HhEHiFE RH CRANKCASE 1
2 E1061020000 [fHESE RUBBER BUSH 1
3 90190605003 |7/SAMEIERE (M6*50L ) |HEXAGON FLANGE BOLT 2
4 90170818800 |EETEIER: STUP BOLT 2
5 G1061070000 |yHZE PLUG OIL 1
6 93540801400 |ENITHE LOCK PIN 2
7 C5061040000 |phEmFEsFr CRANKCASE GASKET 1
8 90170819500 |EEGENELL STUD BOLT 2
9 C6062010000 |- BHEHFS LH.CRANKCASE 1
10 E1061020000 |BHEEME RUBBER BUSH 1
11 90181201500 |7SArMEIER HEXAGON FLANGE BOLT 1
12 92141200006 |ZF#:HE PLAIN WASHER 1
13 05572032601 |TCHHES OIL SEAL,TC TYPE 1
14 96510620402 |ZEFEETREHA DEEP GROOVE BALL BEARING 1
15 96510620200 | ZEFEEE BRI DEEP GROOVE BALL BEARING 1
16 96510620301 [ ZEIE TR DEEP GROOVE BALL BEARING 1
17 95572032600 |[TCHHES OIL SEAL TC TYPE 1
18 P1062020000 [[FEEE RUBBER BUSH 1
19 90190601601 |/SFArM#EIFEZE(M6*16L)  |HEXAGON FLANGE BOLT 2

20 C606K 0100001 |77 hERFEERY RH AND LH CRANKCASE ASSY. 1
21 02140800001 |T-EARE PLAIN WASHER 1
22 90190801200 |AArMEIER HEXAGON FLANGE BOLT 1
23 C2706010000 |Z2EIEESREEN FIXING PLATE, AIR CLEANER 1
24 5286010000 |#EEMHES SECOND AIR REED VALVE COMP 1
25 C1286160000 |EmEE GASKET SECOND AIR COVER 1
26 5286060000 |ZERIERE COVER,SECOND AIR 1
27 90190602700 |7SFr#EiE2(M6%*27L) |HEXAGON FLANGE BOLT 2
28 C1286190000 |#REEEHE(Q) GASKET,TUBE 1
29 90190603502 | /<AIEIER HEXAGON FLANGE BOLT 2
30 C3286201000 [EREEHE TUBE COMP 1
31 90190601203 |/~ArMEIER HEXAGON FLANGE BOLT 1
32 B5286300000 |Zo& B A PRI AIAC COMP. 1
33 P62862100001 |72 8 AEHIRIES AIAC ASSY. 1
34 B5286240000 |&REE(A) VACUUM PIPE (A) 1
35 B5286250000 |&EEE(B) VACUUM PIPE (B) 1
36 B5286260000 |&BEE(C) VACUUM PIPE (C) 1
37 B5286270000 [[BRE(A) TUBE (A) 1
38 P6286270000 |[ER.E(B) TUBE (B) 1
39 C1286290000 [=iEEEE THREE WAY, PIPE 1
40 C1286310000 |{HEHH ISOLATION 2
41 92200700000 |EREAHK HOSE CLAMP 6
42 95511000001 O RING 1
PAGE 1




E2. BR150_ OIL COOLER & LH COVER




FIG. 2 ENGINE OIL COOLER
REF NO PART NO PART NAME PART NAME QTY REMARK
1 C5083010000 |#&mhalgsils OIL COOLER ASSY. 1
2 C5083020000 | E¥nalss RADIATOR, UPPER 1
3 C5083030000 | Traplss RADIATOR, LOWER 1
4 G1067010000 |yHZE OIL PLUG 1
5 C5083040000 |HiES OIL SEAL 1
6 93560401000 |[ELIEH LOCK PIN 2
7 90210601800 |AFAAEIELAR HEXAGON SOCKET HD. CAP SCREW 8
8 C5083080000 |4 AN254E0E OIL FILTER JOINT 1
9 1082020000 |#&iHiaalas OIL FILTER 1
10 B5083050000 (Hpnaalssme (1) OIL COOLER PIPE(1) 1
11 B5083060000 |H&mSAlETHE(2) OIL COOLER PIPE(2) 1
12 C1063102000 |EEEHEES BREATHER PIPE COMP 1
13 C1063092000 |[:EEMN SPONGE,BREATHER PIPE 1
14 C1706280000 |E CLAMP 1
15 C5083070000 |H&Ha=maEih OIL PASS BOLT 4
16 92141200006 (FEEAE PLAIN WASHER 8
17 C5061011000 | HhEdFS RH CRANKCASE 1
18 90190807500 |/NFIMZIEA2(M8*75L) |HEXAGON FLANGE BOLT 2
19 C2063012720 |/F8EFEUERER) LH SIDE COVER 1
20 C2063020000 [IEBEHER GASKET LEFT COVER 1
21 93540801400 |ENLISE LOCK PIN 2
22 C20630600001 |FEHR PARTITION PLATE 1
23 C20631200001 |P@tREEE PACKING, PARTITION PLATE 1
24 92110500000 |EHEEFHELEE SPRING WASHER 6
25 90050500900 [+ R EBEHEZSIRET C-R ROUND HD. TAPPING SCREW 6
26 C16031400001 |EEsRvEEEREHEEER) GEAR OIL NOTICE LABEL(ENGLISH) 1
27 B5281060000 |HEEEE Eh AXLE, FIXING MUFFLER 1
28 92061400000 | URIGRNE UNUT 1
29 90190604001 | AIMEIER HEXAGON FLANGE BOLT 8
PAGE 2

BUGXTER PARTS CATALOG




E3. CYLINDER HEAD . CYLINDER HEAD COVER a !l / 17 T~




FIG.3 ENGINE CYLINDER HEAD

BUGXTER PARTS CATALOG

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C50710120001 [¥<ALEE HEAD COMP. CYLINDER 1
5 C5071200000 |HERA VALVE EXHAUST 1
6 C5071300000 |iERM VALVE INLET 1
7 C5071071000 |EELEEERFT GASKET HEAD CYL. 1
8 93541001401 |ELIEH LOCK PIN 2
9 90190610000 |75 FAigIER HEXAGON FLANGE BOLT 2
10 90170802900 |[ZETHIZR STUD BOLT 2
11 90170606300 |EEDEIE STUD BOLT 2
12 C1261320000 |fLimEsfBtis INSULATOR CARB GASKET 1
13 C1261310000 [{hLiHgsfEEAR INSULATOR CARB 1
14 C1261052000 [EREEHE INTAKE MANIFOLD COMP 1
15 95512700001 |OFER O RING 1
16 00150400800 |+ =fEEEFEEXIEE]  [C-R TAPPING MACHINE SCREW 4
17 C1261061000 |&EH HOSE CLAMP 1
18 92040600000 |75 Al hikiRE HEXAGON FLANGE NUT 2
19 C12220000002 [k EZE IGNITION PLUG (CR7HSA) 1

20 92431600002 |T-EAE PLAIN WASHER 2
21 C5071411000 |RAF9/1EE OUTER SPRING,VALVE 2
22 C1071440000 |FF9SEHRAE RETAIER VALVE SPRING 2
23 C1071430000 (FEF9# COTTER VALVE 4
24 C5073000000 |(™EmEHER CAM.SHAFT ASSY. 1
25 C1072060000 |HEmRREE SHAFT,EX.ROCKER ARM 1
26 C1072010000 |FEFIHEE VALVE RXKER ARM 2
27 C1072420000 [EFEEHERIER SCREW TOPPED ADJUSTER 2
28 92020500001 |7/<Fa4EIE HEXAGON NUT 2
29 C1072050000 |FERIEE SHAFT,EX.ROCKER ARM 1
30 93541001401 |E(I#E LOCK PIN 2
31 C1072430000 | HiaEhE E R CAMSHAFT HOLDER 1
32 92140800000 |ZSEME PLAIN WASHER 4
33 92040800000 |/SEIMEIEIE HEXAGON FLANGE NUT 4
34 C2071102000 |[/EEEZEHE CYL.HEAD COVER COMP. 1
35 C1071120000 [SEEEGER DACKING,CYL. HEAD COVER 1
36 C1071130000 |BmEHE TUBE CYL HEAD COVER 1
37 ES071190000 [@REEMES TUBE CYL COMP. 1
38 90190602700 |7~ ArMEIRIE HEXAGON FLANGE BOLT 4
39 C1071451000 [BEFTEE VALVE SEAL 2
40 C5071421000 |RAFSAEEE INNER SPRING, VALVE 2
41 C10711500001 [FEfR PARTITION PLATE 1
42 C10711100003 |{SELHEEE CYLINDER HEAD 1
PAGE 3




E4. CYLINDER . PISTON . CRANKSHAFT




FIG. 4 ENGINE CRANKSHAFT
REF NO PART NO PART NAME PART NAME QTY REMARK
1 C50665000003 [HhfEEiE S CRANKSHAFT COMP. 1
2 93530402500 |4 H#E WOODRUFF KEY 2
3 C50670110001 |752E PISTON 1
4 G1067151000 |/EZESHIR CLIP PISTON PIN 2
5 C5067110000 |7EFEEH PISTON PIN 1
6 C50673100001 |7E3EER(1) PISTON RING (1) 1
7 C50673200001 |[753EEH(2) PISTON RING (2) 1
8 C50674000001 [(EyEiRiHE OIL SCRAPER RING COMP 1
9 C50640100004 |¥<iEL CYLINDER (57.5mm) 1
10 C5072500000 |sE{RERREERMHE CHAIN ADJUSTER COMP. 1
11 C5072480000 |GE{REHeedssi GASKET,CHAIN ADJUSTER 1
13 90070600600 |RE351EET CR TRUSS HEAD TAPPING SCREW 1
14 95511000002 |OFIR O-RING 1
15 90180602000 |/SArMHiEIEAR HEXAGON FLANGE BOLT 2
16 C5064110000 |¥SELEF GASKET CYLINDER 1
17 93541001401 |[ZEN7EE LOCK PIN 2
18 C10724600001 |(™iimihsEfse CHAIN,CAMSHAFT 1
19 C1072440000 |EEERI AR TENSIONER,CAM CHAIN 1
20 C5072470000 |t GUIDE COMP,CAM CHAIN 1
21 C1072490000 |7 71848 5mH S PIVOT,CAM CHAIN TENSION COMP 1
22 95511500001 (O & 0 RING 1
23 C1062100000 JJEEFEHR ROLLER BEARING 2
24 90190601203 [/NFAIEIER HEXAGON FLANGE BOLT 1
25 02140600011 |F-Z:FE PLAIN WASHER 1
26 C5066130000 |HFHE GHsG TIMING SPROCKET 1
27 C1066140000 | HyiZE sl OIL PUMP SPROCKET 1
28 M206F010000 |E4AEEHS LH & RH CRANK ASSY. 1
29 C506F1100002 |EfSR4EE CONNECTING ROD ASSY. 1
PAGE 4

BUGXTER PARTS CATALOG




E5 STARTING MOTOR. OIL PUMP

W
(=]

. N
//\\L ™ :?4 ' .
2|8 27 /%?@Q ‘ ) / : /\L
AV

|
|
2




FIG.5 ENGINE RIGHT CRANKCASE COVER

BUGXTER PARTS CATALOG

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C10680100001 [AEh@liFeE RH. CRANKCASE COVER 1
2 C1068020000 |AphfFaEsr GASKET RH. CRANKCASE COVER 1
3 95572030501 |TCIEymESR( § 30* & 18*5t) |OIL SEAL TC TYPE 1
4 93540801400 |ENISH LOCK PIN 2
5 C2068110000 |[BEHRAHEE GAUSE,OIL LEVEL COMP 1
6 90190603000 |/~ A #Eige HEXAGON FLANGE BOLT 1
7 95511800001 |OF & O-RING 1
8 C1706640000 |A.C.GEEfR A.C.GPLATE 1
9 90190602700 |/SFEITERIEAE HEXAGON FLANGE BOLT 1
10 90190609500 |7 AiEiER HEXAGON FLANGE BOLT 4
11 90190610000 |~AEMEIER HEXAGON FLANGE BOLT 1
12 90190611000 |/SAIMiEIER HEXAGON FLANGE BOLT 2
13 G1062180000 |J&iHHE SCREEN OIL FILTER 1
14 C1062190000 |FRfEREE SPRING OIL FILTER SCREEN 1
15 95513100000 [OFFER O-RING 1
16 C1062240000 |JEmEE CAP TAPPET ADJUSTING HOLE 1
17 92142200000 |Z-2HE (22*31*2.5) PLAIN WASHER 1
18 C1243060000 |($EE4ENE (AMERF) NUT LOCK (LEFT THREAD) 1
19 C1081000000 |H&HIRMERY OIL PUMP ASSY 1

20 C1243030000 |EABtEesEsE ROLLER ONE WAY CLUTCH 3
21 C1243020000 |ER COP,ROLLER SPRING 3
22 G1243010000 |BEfEESE COMPRESS SPRING 3
23 C12430500001 [#EENEES2SC1AE COVER CLUTCH OUTER 1
24 90210801000 |NAEEIER INNER HEX BOLT 3
25 96590283200 |{EHTHHR NEEDLE BEARING 1
26 C1081070000 |#&HZ SHAFT,OIL PUMP 1
27 90190602700 |/ FArMiEEER2 (M6*27L ) |HEXAGON FLANGE BOLT 2
28 C1081030000 (HhREREIEHR SPRKT OIL PUMP DRIVEN 1
29 02040600000 |/~AEIHEEEENE (M6*1.0P) [HEXAGON FLANGE BOLT 1
30 C10812200001 (MR ERENFEE CHAIN,OIL PUMP 1
31 C1081230000 |#&im @il SEPARATER OIL 1
32 E1681030000 [|FEEEIRER WITH WASHER HEXAGON SCREW 2
33 B5241000000 |fEEIEEMS STARTING MOTOR COMP. 1
34 95512400002 |OF IR O RING 1
35 90190601601 |/SArH#EIRE HEXAGON FLANGE BOLT 2
36 C1242040000 |#EEHRGER B iREH SHAFT,STARTET REDUCTION GEAR 1
37 C1242010000 |FEEfRE B R GEAR.STARTER REOUCTION 1
38 C12430000001 {EE[AEES 23HERK ONE WAY CLUTCH ASSY. 1
39 NA AT g ey ~ |ONE WAY CLUTCH COMP. 1
40 C1244000000 |FEEIEES SpaEHS GEAR COMP.STARTING CLUTCH 1
PAGE 5




E6 CARBURETOR




FIG. 6 ENGINE _CARBURETOR
REF NO PART NO PART NAME PART NAME QTY REMARK
1 C51510010001 |[{hiH8ssEmRk CARBURETOR ASSY (CVK046) 1
2 16199GY69000 |fiBE TUBE SET 1
3 14029232201 |EHZE7HZEM VACUUM PISTON COMP 1
4 N4254HLGL |Higt JET NEEDLE COMP 1
5 12298057000 |R&tR VALVE PLATE SET 1
6 1290A232000 |BA#ETHE SPG;COMPR 1
7 10308737003 | L TOP SET 1
8 01108031100 [#R&4H - SCREW,PAN 2
9 N42633C00  |nhstisng NEEDLE JET 1
10 N41318C00 (JHStBEEELE NEEDLE JET HOLDER 1
11 991011160980 |FEME#HIS) MAIN JET 1
12 1001440H0381 [{EERIEME (#38) SLOW JET 1
13 16155ZG8L100 |/ZEIRIAH FLOAT VALVE SET 1
14 10528622101 ({Fi=i%H FLOAT COMP 1
15 W952525250 |{FfE# ARM PIN 1
16 K3500190600 |jHZEFE#ERL FLOAT CHAMBER SET 1
17 93500040121H |i&##4H SCREW,PAN 3
18 12308567001 |fFiEZE HOLDER CAP 1
19 40000940000 |HBh=ZmELEIRH AUTO BYSTARTER SET 1
20 038920400818 |EFriEik SCREW WASHER 1
21 10908732001 (EEF SET PLATE 1
22 10280547000 |EfEAZE SEALING CAP 1
23 12018302201 |BEE#H DIAPHRAGM COMP 1
24 1290A072000 |ERfETEEE SPG;COMPR 1
25 12308502000 |3 COVER 1
26 93500040101H |4Z44% SCREW;PAN 2
27 1785402H0040 (12 TUBE SET 1
28 11988222000  |fElHEER% DRAIN SCREW 1
29 12028656000 [&F; O RING 1
30 K4460020100 [{HEFEEMES PILOT SCREW SET 1
31 N35061E00 [VHESH FLOAT CHAMBER 1
32 N44612A00 |44k SCREW 1
33 W17115189901 |EEHEeEE COMPRESION SPRING 1
34 03018032000 |TEFF PLAIN WASHER 1
35 16075KG89010M 1O E O RING 1
PAGE 6

BUGXTER PARTS CATALOG




F/ DRIVEN PULLEY




FIG.7 ENGINE DRIVEN PULLEY

BUGXTER PARTS CATALOG

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C1123700000 |#GERENE FisnilS BELT PULLEY COMP,DRIVEN FACE 1
2 P1123410000 |5RigiE NUT 1
3 C1123300000 |EREMRAEERES BODY COMP,DRIVE PLATE 1
4 C1123420000 & ERE B DAMPER RUBBER,CLUTCH 3
5 C1123430000 |BEES288E SPRING,CLUTCH 3
6 C1123440000 |BESasibE S WEIGHT,CLUTCH 3
7 C1123450000 |H5 23 PRESSURE PLATE,CLUTCH 1
8 92180700000 |(EEVI[EE RETAINING RING E TYPE 3
9 C1123330000 |(HEERD COLLAR,SPRING 1
10 C1123520000 |#tERENEEE SPG,DRIVEN FACE 1
11 C1123530000 |HEER SEALED SOCKET 1
12 95514000001 |OZER 0-RING 2
13 05593441400 [GEIydES OIL SEAL G TYPE 2
14 C1123250000 (fHE BUSH 3
15 C1123240000 |E & PIN,GRIDE 3
16 C1123210000 |{EEh#:ERENmAEHES BODY COMP,DRIVEN FACE 1
17 06520690200 | B8 ZERE BRI (D28*D 1DEEP GROOVE BALL BEAR ONE SEAL 1
18 02162800000 [CHUITEE RETAINING RING C TYPE 1
19 C1123110000 |#:EREIEAEEFHS DOBY COMP,DRIVEN FACE 1

20 96550202900 |{EFHEHA NEEDLE BEARING 1
21 C1123510000 [BE&SSsilEREEHES OUTER BODY COMP,CLUTCH 1
22 92041200002 |7SACMEEIRIE HEXAGON FLANGE NUT 1
23 92141200005 |7-ZAFE PLAIN WASHER 1
24 C21220000001 |f=Z#& BELT 1
25 C11211000001 |{SENERENEISHS FACE MOVABLE DRIVE 1
26 C1251030000 |#E&)HHR RATCHET KICK STARTER 1
27 92141200005 |FEE PLAIN WASHER 1
28 92041200002 |/SEMEIRIE HEXAGON FLANGE NUT 1
29 C1121200000 |ECEETHEE WEIGHT ROLLER COMP. 6
30 C1121321000 |7E8E SLIDE PIECE 3
31 C1121310000 |FHEFIR RAMP PLATE 1
32 C1121050000 |{SENERE)EiRE: BOSS,MOVABLE DRIVE FACE 1
33 C11210600001 |ERENHE DRIVE FACE 1
34 C1123600000 |ERENAHS DRIVEN PULLEY ASSY. 1
35 C5066051000 |EFEER SPACE BUSH 1
PAGE 7




AIR CLEANER COMP,

E3




FIG. 8 ENGINE AIRCLEANER ASSEMBLY

BUGXTER PARTS CATALOG

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C52620000002 |Z=RIBTE =4S (41M8F) [AIR CLEANER COMP 1
3 C2262020000 |ZERIEEers COVER,AIR CLEANER 1
4 C5262032000 |Z=EsgiEiEasmiis AIR FILTER 1
5 C2262040000 |Z=RIBIE SR E PACKING,AIR FILTER 1
6 C2262060000 |#EE BUSH 1
7 C22623400001 |ZeRIB/EE5 S S  |CONNECTION PIPE,AIR CLEANER 1
8 C22620800001 |Z=F B ESREEE CONNECTION PIPE 1
9 C226B340000 | —@EEE PIPE, TWO WAY 1
10 92221100000 [HUIKERK PLANE CLIP 1
11 C1262110000 |&EFR CLAP 2
12 C2262230000 |Z=iB#8Fr AIR CLEANER PACKING 1
13 90150501600 |-+ s B Hig 4k CR TRUSS HD TAPPING SCREW 6
14 90150502500 |- FESSTE B UELR CR TRUSS HD TAPPING SCREW 6
15 C2262250000 [|@E BUSH 1
16 C2262260000 |EREHEES INLET PIPE ASSY 1
17 C22622770000 |FEREFE INLET CONNECTING PIPE 1
18 CR262380000 [EEE CONNECTING PIPE 1
19 C2262290000 |RERE INLET PIPE INSIDE 1

20 C1262110000 |3 CLAMP. 1
21 90130301300 |ET4ERR TAPPING SCREW 2
22 90130501000 |H sk TAPPING SCREW 1
23 C2262320000 |EEEHR COMPRESS PLATE 1
24 02140600005 |F¥FE PLAIN WASHER 2
25 90190604500 |/SFArFEIERR HEXAGON FLANGE BOLT 2
26 C2262210000 [(HEREEE INLET CONNECTING PIPE 1
PAGE 8




F9 FAN COVER. GENERATOR

14 11




FIG. 9 ENGINE GENERATOR

REF NO PART NO PART NAME PART NAME QTY REMARK
1 C5221000000 |FRERHLEHEHERR (B i EL ) AC GENERATOR ASSY. (DC LIGHTING) 1
2 C5221010000 |FRtm(E 7 BhE) FLYWHEEL COMP. (DC LIGHTING) 1
3 C5221020000 TETF(ETTEE) STATOR COMP(DC LIGHTING) 1
4 90210502800 |/ MigiEE(M6) HEXAGON FLANGE BOLT 3
5 90190501201 |/SAINEIER(MS5*12L)  |HEXAGON FLANGE BOLT 2
6 92041200000 [7SArMksENE HEXAGON FLANGE NUT 1
7 C1043001000 |3 FAN 1
8 90190601203 |7/ ArhisiEs HEXAGON FLANGE BOLT 4
9 C1042001000 |EGZZE FAN COVER 1
10 C1042030000 |#2[EZE RUBBER PLUG 1
11 90180602000 |/SAIM#ZIEM(M6*20L)  [HEXAGON FLANGE BOLT 4
12 90150501600 |- iS5 B OEET (MS*CR PAN HD. TAPPING SCREW 4
13 C50422110001 |AlE((2) COOLING COWL(2) 1
14 C5042102000 |82 COOLING COWL(1) 1
15 C1042120000 |¥al=ymEr(1) SEAL,COOLING HOOD(1) 1
16 C1042220000 |al1ZEHE(2) SEAL,COOLING HOOD(2) 1
17 C1701260000 |#2RZE RUBBER PLUG 1
20 C1603130001 |5 |8&mF EHEAR(IEA) |ENG., OIL NOTICE LABEL 1
21 92141200005 |T%#EF PLAIN WASHER 1
22 C1701290000 |¥EEZEEH PLASTIC LOCKER 1
23 92110500000 |ZE#4FE PLAIN WASHER 2
24 C1706640000 |ACGREERY ACG PLATE 1
25 92110500000 |Z-#4FE] SPRING WASHER 3
26 C1042270000 |Z=@E AIR PIPE 1

PAGE 9

BUGXTER PARTS CATALOG




TRANSMISSION

E10




FIG. 10 ENGINE GEARBOX
REF NO PART NO PART NAME PART NAME QTY REMARK
1 C21410110001 |{EHEIFEE TRANSMISSION COVER 1
2 C2141020000 |HEFEEEE TRANSMISSION COVER GASKET 1
3 93541001401 |EfisE LOCK PIN 2
4 96510630100 |ZEFERDRERAK(6301) BALL BEARING 1
5 96510600200 [ZEIETREREHZK(6002) BALL BEARING 1
6 06530622200 |EEEHERRERAK(6222) BALL BEARING.DOUBLE SEALED 1
7 C61411000001 |EES)iEH DRIVE SHAFT 1
8 C61412000001 |/Epglsiia IDLE GEAR COMP. 1
9 B5141410000 (#%HH AXLC DRIVE 1
10 C1141310000 |Ex#sits FINAL GEAR 1
11 92172000000 |CEIIIEE RETAINING RING C TYPE 1
12 95572742700 |TCHIBEN( § 42* & 25.8*7t)|OIL SEAL TC TYPE 1
13 92165000000 [CEIFIER(FLA) RETAINING RING C TYPE 1
14 M2407430000 7% EEEhEEIREH PIVDT REAR BK.SHDE 1
15 95510800000 |OFE& (7.5%1.5) O RING 1
16 90190805001 |/SArEIES (BF) HEXAGON FLANGE BOLT 1
17 90190804501 |7SAriRIER HEXAGON FLANGE BOLT 1
18 00190804003 | /SAMMEIER HEXAGON FLANGE BOLT 4
19 90190803003 |/SArMEIER HEXAGON FLANGE BOLT 1
20 92060800000 |ASHNEIENE ([5%EM8* 1 [HEXAGON FLANGE NUT 1
21 P1062150000 |HyHiEsz OIL BOLT 1
22 95511300001 |OFEZ 0-RING 1
23 B5701090000 |5 [EERHER ENGINE REINFORCED PLATE 1
24 B5701080000 |3 B4R ENGINE REINFORCED PLATE 1
25 90190602002 |/ASAIMEIRIZE HEXAGON FLANGE BOLT 2
PAGE 10

BUGXTER PARTS CATALOG




F11.1 ENGINE/MUFFLER




FIG. 11.1 REVERSE ASSY (NEW TYPE, FROM ENGINE NO. H02299).

BUGXTER PARTS CATALOG

REF NO PART NO JLTab ey o S PART NAME QTY REMARK
1 90020602502  [4ZEF2(M6 x 1.0 x 25) BOLT (M6*1.0%25) 6 SERVICE PART ONLY
2 B5144560000 (A INTERNAL COLLAR 1 SERVICE PART ONLY
3 B5144570000 |fRiFH KEEPER 2 SERVICE PART ONLY
4 B54922000001 |G DRIVE SPROCKET 1 SERVICE PART ONLY
5 96550263500 |dhA NEEDLE BEARING 26*35%20 1 SERVICE PART ONLY
6 B5495130000 [z ST 48 FLANGE PLATE, GEAR CASE 1 SERVICE PART ONLY
7 B54950100001 |/FiqdmFs GEAR CASE.L 1 SERVICE PART ONLY
8 B5495140000 |&Sigra~z 08 FLANGE PLATE, GEAR CASE 1 SERVICE PART ONLY
9 B54950200001 |{HEhEHm DRIVE GEAR 1 SERVICE PART ONLY
10 B5495030000 |¥feiEgsails COUNTER GEAR SHAFT COMP 1 SERVICE PART ONLY
11 B54950500001 |gSkaiaistn GEAR SHIFTING YOKE 1 SERVICE PART ONLY
12 B54950400001 |58% SPRING.GEAR SHIFTING YOKE 1 SERVICE PART ONLY
13 B5706090000 &k CIRCLIP 1 SERVICE PART ONLY
14 B54950800001 |{EEIEStaEE BUSHING.DRIVE GEAR 1 SERVICE PART ONLY
15 96550223000 |#EHA NEEDLE BEARING 22*30*14 1 SERVICE PART ONLY
16 B54950800002 |HEEIEiaEE BUSHING.DRIVE GEAR 1 SERVICE PART ONLY
17 B5495150000 |@5mEE GEAR SEAT 1 SERVICE PART ONLY
18 96510600302 |HHA& BEARING 6003 DDU 1 SERVICE PART ONLY
19 B54950600001 |[#&iEmEf RUBBER OIL SEAL 1 SERVICE PART ONLY

20 B54950000001 |AEdasE GEAR CASE.R 1 SERVICE PART ONLY
21 B54950900001 |gFigpifaigizEE COVER.GEAR SHITING YOKE 1 SERVICE PART ONLY
22 92140800009  |$8{ EAFE WASHER. LOCK 3 SERVICE PART ONLY
23 90020802100 [AZTEHZEIE SCREW. PAN M8+*21 3 SERVICE PART ONLY
24 B51440000001 |ZE4E SR FERERY REVERSE ASS'Y 1
25 90200601201 |/~FAELZERE BOLT WASHER M6 2
26 B51445400001 |$E{EHAEM CHAIN PROTECTOR, RR 1
27 B51445200001 |EfEtnfaite BRACKET, REVERSE 1
28 92011600000 |/ hitEng NUT FLANGE LOCK M16 1
29 02020800006 |HiiEhE NUT FLANGE LOCK M8 2
30 90190803201 |/SAatE BOLT STRAP M8*1.25%32 1
31 92110800000 |EEEEFE SPRING WASHER 1
32 B51445100001 (AfEIREER INTERNAL SPACER 1
33 90190804003 |~ FAIERE HEXAGON BOLT 1
34 B52810000001 |85 MUFFLER ASSY 1
35 92050800000 |ZEiEiENE CASTLE NUT 2
36 E9281020000 |/AZasy GASKET, MUFFLER 1
38 02110800000 (3HEEEEE SPRING WASHER 1
39 92140800000 |Z-Z=hpE PLAIN WASHER 1
PAGE 12




F12.1. FRAME

< # / j'
s o “‘53%3!{. -ty
i




F1G. 12 FRAME GROUP
REF NO PART NO SRR PART NAME QTY REMARK
1 B54210101M0 |FijfERE ROLL CAGE CROSS. FRT(RED #1M) 1
1 B54210103D0 |gijfEE ROLL CAGE CROSS. FRT(Green #3D) 1
1 B54210104X0 |BiikEE ROLL CAGE CROSS. FRT (Blue # 4X) 1
2-1 B54210201M0  |[/cAEH2 ROLL CAGE BAR., LH(Red #1M) 1
2-1 B54210203D0 (AR ROLL CAGE BAR., LH (Green #3D) 1
2-1 B54210204X0 |£EfEE ROLL CAGE BAR., LH (Blue # 4X) 1
2-2 B542A0201M0 |51EE ROLL CAGE BAR. ,RH (Red #1M) 1
2-2 B542A0203D0 | #51#1E ROLL CAGE BAR. ,RH (Green #3D) 1
2-2 B542A0204X0 |5HEE ROLL CAGE BAR. ,RH (Blue #4X) 1
3 B54210301M0 | {BfEE ROLL CAGE CROSS BAR. RR(Red #1M) 1
3 B54210303D0 |f&fEiE ROLL CAGE CROSS BAR. RR (Green#3D) 1
3 B54210304X0 |88 ROLL CAGE CROSS BAR. RR (Blue #4X) 1
4 B54210401MO |75, 7381615 ROLL CAGE BAR. L.R.SIDE (Red #IM) 2
4 B5421040000 |/ 458150 ROLL CAGE BAR. L.R.SIDE(Green #3D) 2
4 B5421040000 |72 /480842 ROLL CAGE BAR. L.R.SIDE (Blue #4X) 2
5 B54210001M0 | EEZa88E FRAME COMP (Red # 1M) 1 LH WHEEL DRIVE
5 B54210003D0 |EZ3fERL FRAME COMP (Green #3D) 1 LH WHEEL DRIVE
5 B54210004X0 [EEZEfEE FRAME COMP (Biue #4X) 1 LH WHEEL DRIVE
5 B54210001M04 |EEZE4AR FRAME COMP (Red # IM) 1 RH WHEEL DRIVE
5 B54210003D04 |EEZEHER FRAME COMP (Green #3D) 1 RH WHEEL DRIVE
5 B54210004X04 |EZEEE R FRAME COMP (Blue #4X) 1 RH WHEEL DRIVE
6 B5701070000 |[REFE R-WASHER 20
7 90200805500 |7HEVE S AR BOLT-WASHER M12*1.25*55 6
8 00200805501 |7EEE/SAIER BOLT-WASHER M&8*1.25%55 10
9 92040800003 |z saERiEmE NUT.FLANGE LOCK M8 8
10 B5706030000 |fF5k4ER SPECIAL BOLT. 2
11 B5701050000 |{#EHE WASHER BELT 2
12 B5706040000 |{EHEIZIE NUT. BELT 2
13 90201202500 |FrEhfE S AIER BOLT-WASHER M12*].25%25 2
14 92041200003 |f4iEsHZR0ENE NUT.FLANGE LOCK M12 2
15 B5624500000 |fAiEieiEs FOOT PLATE. RUBBER 4
16 B56610000001 |FEEMHE HEADLIGHT UNIT 2
17 90200805000 |HFEAME S AR BOLT-WASHER M8*1.25*50 2
18 B566D010000 | AE1&#H 5 (LF,RR) TURN SIGNAL LAMP ASSY(LF,RR) 1
19 B566C010000 |/ & (RF,LR) TURN SIGNAL LAMP ASSY(RF,LR) 1
20 B5403810000 |&XEESHELIERE BOLT.BANJO 6
21 B5403600000 |FiEXEHE(E) HOSE ASSY. LH BRAKE 34" 1
22 B54036000001 (B2 EHE (&) HOSE ASSY. RH BRAKE 43" 1
23 B5403700000 |7&EKEHE HOSE ASSY. RR BRAKE 75" 1
24 B5544800000 |fnvELR CABLE COMP. THROTTLE 1 LH WHEEL DRIVE
24 B55448000001 ' [HOiHE#& CABLE COMP. THROTTLE 1 RH WHEEL DRIVE
25 B55444000001 |fEfEELE CABLE COMP. REVERSE 1
26 B5544410000 |Fa5EELR CABLE COMP. PARKING BRAKE 1
27 B5421050000 |E% TUBE SEAT 6
28 B5421060000 |EE TUBE SEAT 2
29 B5661010000 |G/ & BULB, HEADLAMP 2 SERVICE PART ONLY
30 B5621000000 |FifE /AR FENDER. FRT 2
31 B5706010000 |/ R EMRFEZE BRACKEY.FRONT FENDER. LH 1
32 90020604000 |HEA2 BOLT 2
33 92400600001 |EFELEZRIENE NYLON LOCK NUT M6 10
34 B5661020000 |FEEEIRERE RUBBER MOUNT HEADLAMP 4
35 90200601600 |FEEARE/SAIER BOLT-WASHER M6*16 6
PAGE 13

BUGXTER PARTS CATALOG




F12.1. FRAME




FI1G. 12 FRAME GROUP
REF NO PART NO LTIy =Y PART NAME QTY REMARK
36 B5616000000 |&iREEHER REAR MIRROR COMP. 1
37 B5426010000 |HLB55AERE VIN PLATE 1
38 B5616030000 |9%4% BOLT. 1
39 B5616010000 |#&iREERE MOUNT.REAR MIRROR 1
40 B5616020000 |1&iiHtEsHEEE SPRING.REAR MIRROR 1
41 B5616040000 |E N85 MIRROR ASSY. 1
42 B561F020000 |[A#%iR#E RH BACK MIRROR 1
43 B561F010000 |/A#%iREE LH BACK MIRROR 1
44 B570G010000 AR IBIRFEEE BRACKEY. FRONT FENDER. RH 1
45 B5701010000 |EHFE COVER. ROBE-RAIL, LONG 2
46 B57010100001 |HFHFKFE COVER. ROBE-RAIL, SHORT 2
47 98231205001 [{(EEW POSITION LAMP 2 SERVICE PART ONLY
48 B5669010000 |FiHAISER REFLECTOR, FRONT 2
49 B5663130000 |HAEEE BULB, SIGNAL LAMP 2
PAGE 14

BUGXTER PARTS CATALOG




F13. STEERING SHAFT ASSY




FIG. 13 STEERING SHAFT ASSY.
REFNO| PARTNO BTy PART NAME QTY REMARK
1 B56120300001 [#5EiEZE COVER. STEERING BOLT 1
2 90190601200 |TEF0ERE BOLT STRAP M6*12 3
3 B5612040000 |#EH+CZE BRACKEY. SPINDLE 1
4 B56120000001 |t STEERING WHEEL 1
5 B56120100001 |#E#timF STEERING SHAFT 1
6 B5612050000 |EEHHEFEEE BUSH. STEERING SHAFT 2
7 B5612060000 |Rr5EEAE SPECIAL WASHER. 1
8 B5706080000 &K CIRCLIP 1
9 90020802503 [#Ff2 BOLT M8*25 2
10 02110800004 |HEEHEEENE] WASHER. LOCK 2
11 B5612020000  |fRAfE s STEERING KNUCKLE 1
12 B5445000000 |BR#tesis STEERING GEAR 1
13 90200802500 |FEEE N BIER BOLT-WASHER Mg*1.25%25 4
14 B5445080000 [(ERIEIZNE ROUND NUT M16*1.5 2
15 B5445010000 |ERifiEkisns STEERING BALL JOINT 2
16 B5445020000 |4ZmE NUT 2
17 B5445030000 (BAEEEERTEH2HE(A) DUST COVER. L BALL JOINT 1
18 B5445040000 |H/12 TIE ROD 2
19 B5445050000 |#&4& ROD END 2
20 92141000014 |2 WASHER. FLAT 2
21 92111000003 |SHEEEFHEEE WASHER. LOCK 2
22 92071000000 |EEIEIZNE NUT. CASTLE M10 2
23 93520201501 (BEIER PIN.COTTER 2*15 2
24 B5445060000 |[HEEEIRETEE) DUST COVER. RH BALL JOINT 1
25 B5445070000 |$5E EEEaitEE BRACKET. STEERING GEAR 2
26 02040800003 | iEEIZNE NUT.FLANGE LOCK M8 8
27 B5404260000 |[4€f% BOLT 1
28 B5404270000 |3EEE SPRING 1
29 90200804000 (FEE/SAER BOLT-WASHER M8*1.25%40 2
30 92020800005  |4giHE NUT M8 2
31 B5404210000 [jHERIRAES THROTTLE PEDAL COMP. 1
32 90070501501 |ZSGEHERH SCREW. PAN M5*15 2
33 92140500017 [ZE#AE WASHER. FLAT 2
34 92400500000 |[EEESEERHENE NYLON LOCK NUT M5 2
35 B5404200000 |SXEEHIHES BRAKE PEDAL COMP. 1
36 93540602400 |ENIER PIN. 6*24 1
37 B5445090000 |5 PIN. SPINDLE 2
38 03520201201 (BECI$E PIN.COTTER 2*12 1
39 B5543900000 |ZkEEEARAEE SWITCH ASSY. BRAKE LAMP 1
40 90070300600 |F-HEIEAR SCREW. PAN M3*6 2
41 B5404240000 |EsthEE BUSH. PEDAL 4
42 B5404250000 [sEEE SPRING. BRAKE PEDAL RETURN.R 1
43 B5404230000 |PEtRERELEE BOLT.BRAKE PEDAL 1
44 B5403100000 [ZXEEFHT MASTER CYLINDER 1
45 90200802700 |#EFEE AR BOLT-WASHER M8*1.25%27 2
46 B5404220000 |fOyEARTGER "GO" PEDAL PAD 1
47 B5404280000 |BEtRpFL#E R "STOP" PEDAL PAD 1
48 B5552000000 |[BAIZEE STEERING LOCK
49 B5706110000 |UZU{FEZ MASTER CYLINDER BRACKET 1
PAGE 15

BUGXTER PARTS CATALOG




F14. SUSPENSION ARM ASSY




FIG. 14.1 SUSPENSION ARM ASSY.
REF NO PART NO AR IR PART NAME QTY REMARK
1 B54211100001 |44 SUPPORT. STRUT AND SPINDLE, RH 1
2 90200810500 (FFEAE/SAIERE BOLT-WASHER M8*1.25%105 2
3 B5446030000 | %% REHIR COLLAR.UPPER SUSPENSION ARM 2
4 B5446020000 | FRBERERFEHE BUSH.UPPER SUSPENSION ARM 4
5 B5446010000 |LF#EEHEF UPPER SUSPENSION ARM 2
6 92040800003 |"hizsa g NUT.FLANGE LOCK M8 2
7 92041200003  [IHiEEHEENE NUT.FLANGE LOCK M12 4
8 B5446040000 | Fiml5EEHET DUST SEAL.BALL HEAD 4
9 B5446050000 | LIffiiEER SPACER.BALL HEAD 4
10 B54211200001 [A =& SUPPORT. STRUT AND SPINDLE, LH 1
11 90200801400 |RZrptese BOLT STRAP M8*14 4
12 B5447030000 (T A COLLAR.LOWER SUSPENSION ARM 4
13 90200601200 |E#BiERE BOLT STRAP M6*12 12
14 NA HETERAE R FRT.WHEEL ASS'Y. | RH 1
15 B5403310000 |BT4KELAEEHEL PAD SET, FRT.BRAKE CALIPER 2 SERVICE PART ONLY
16 B5403300000 |FiE24XE () FRONT BRAKE CALIPER, LH 1
17 B5403500000 |Fij2KE[ERS DISC, FRT. BRAKE 2
18 95572547700 |[HEE/HES DUST SEAL 47*25-7 2
19 | 96510620404 |dfi& BEARING 204" == - . 2
20 90201003100 |/SAMEIER BOLT. TIRE M10*1.25%31 8
21 B54011300001 |gijimes HUB.FR.WHEEL 2
22 96510620303  |dHK BEARING 6203 = 2
23 02051000001 [IIE080E NUT.FLANGE LOCK M10 16
24 X040B3200003 }Hif#EmAE(19x7-8,2505) TIRE, FRT (on-road) 2
24 B540B320000 |Fifdgi5(20*7-8,580KH8) TIRE, FRT (off road ) 2 OPTIONAL
25 B5401100770 |HifmHE RIM, FRT (SILVER) 2
26 92041000003 |iEsHERIENE NUT, FLANGE LOCK M10 8
27 02071400000 (HiFF4EE NUT. CASTLE Mi4 2
28 93520202001 |BELIES PIN.COTTER 3*30 2
29 B54013100001 [gijmEts COVER.FR HUB 2
30 90201004000 |FFEESAIER BOLT-WASHER M10*1.25%40 4
31 B540C300000 (BITEREEA(A) FRONT BRAKE CALIPER, RH 1
32 B5471000000 |FiEEEESREK CUSHION ASSY., FRT 2
33 90201008000 |AEAER FHIER BOLT-WASHER M10*1.25*80 4
34 B5447010000 |TFERFEFHEZE DUST CAP.LOWER SUSPENSION ARM 8
35 B5447020000 | TMERBTEE BUSH.LOWER SUSPENSION ARM 8
36 95512100000 (O EE O-RING 21.2%2.65 8
37 B5447000000 | FmaER LOWER SUSPENSION ARM ASSY 2
38 NA FERTERE R FRT.WHEEL ASS'Y., LH 1
42 X040B330000 /5P VALVE, TIRE 2
PAGE 16

BUGXTER PARTS CATALOG




F15. REAR CARGO RACK/SEAT/BELT

8

¥
§ ——
H ,,
BRI
o




FIG. 15 REAR CARGO RACK/SEAT/BELT
REF NO PART NO Tz =) =4 PART NAME QTY REMARK
1 90110401200 |(EHXHIEET TAPPING SCREW 2
2 P56669000001 |(f#HEE TAIL LIGHT 1
3 92020500000 |7SAIHEIENE HEXAGON FLANGE NUT 4
4 B56762001M01 (B iEY4E REAR CARGO RACK (RED #1M) 1
4 B56762003D01 |1E2EYZE REAR CARGO RACK (GREEN # 3D) 1
4 B56762004X01 |2 EWEZE REAR CARGO RACK (BLUE #4X) 1
5 90200802000 |FHEAE/SAIER BOLT-WASHER M8+*1.25%20 4
6 92040800003 | MizsEER0RNE NUT.FLANGE LOCK M8 8
7 B56762101M0 | iEY2E L 48 SUPPORTER.REAR CARGO RACK (RED) 2
7 B56762103D0 | EZE i SUPPORTER.REAR CARGO RACK (GREEN 2
7 B56762104X0 |BEYZELHEE SUPPORTER.REAR CARGO RACK (BLUE)| 2
8 B35676220000 (E%(32D) TUBE SEAT 2
9 B5701030000 |RFE%E R-WASHER 2
10 90200805501 |5 BOLT STRAP M8*1.25*55 2
11 B55213000001 S imfEEMAS CAP COMP., FUEL FILLER 1
12 B55215001MO  [¥5iHiFS TANK COMP. FUEL (RED) 1
12 B55215003D0  |¥SiHiFS TANK COMP. FUEL (GREEN) 1
12 B55215004X0 |5hFE TANK COMP. FUEL (BLUE) 1
13 90200802500 |FFEAESAIER BOLT-WASHER M8*1.25%25 4
14 B5706050000 |[imisashEEAH COLLAR.TANK COMP. 4
15 B5701040000 |2REERE RUBBER MOUNT 4
16 92140800008 |Z-¥4EE WASHER. FLAT 4
17 B5523000000 |BEhHMAHER FUEL AUTOCOCK ASS'Y. 1
18 B5526040000 |JEE#% FILTER 1
19 P652A2100001 |[#ARNEEFE(LD) TUBE COMP.FUEL #1 1
20 B5526022000 (BAENEESHQ2) TUBE COMP.FUEL #2 1
21 B5526030000 |E&BRE TUBE COMP.VACUUM 1
22 B5671020000 |Z& % BELT, SAFETY 1
23 B5671010000 |5EFL HEAD-REST 2
24 B5671000000 |48 5% (/) SEAT COMP., LH 1
25 B5706030000 |FkEgsE BOLT. SPECIAL 1
26 B5701050000 ({HEHEE WASHER BELT 1
27 B5706040000 |{HEHiEHE NUT. BELT 1
28 90020804001 |E#5iEA2 BOLT STRAP M8*] 25*40 2
29 92040800003 |hiEsa520ENE NUT.FLANGE LOCK M8 2
30 B5671300000 |EE#beFEE RAIL SET.SEAT 1
32 92220900001 |gARlER CLIP.FUEL TUBE 1
33 B567A000000 |EEERSEFY () SEAT COMP.,RH 1
34 B5701060000 [(#rEE COVER.TUBE 1
35 E1706020000 |&#k CLIP.VACUUM TUBE 2
36 C5669000000 |[KEH REFLECTOR 2
37 B566C010000 |A/&4H 5 (RF,LR) TIRN SIGNAL LAMP ASSY(RF,LR) 1 SERVICE PART ONLY
38 B566D010000 |5 FEERES(LF,RR) TIRN SIGNAL LAMP ASSY(LF,RR) 1 SERVICE PART ONLY
39 92021000001 |/ FHENE HEXAGON NUT 4
40 92140500014 |Z-#4pE PLAIN WASHER 2
41 P16660000007 |#%1& BACK LAMP ASSY 2
43 92111000000 [EEEE SPRING WASHER 4
45 92141000000 |F#FE PLAIN WASHER 4
46 PI166F0600006 | Iig 4k TAPPING SCREW 4
47 P166F0100006 |5z LEN, BACK LAMP 2
48 P166F0400006 |{%1E1EH BULB, BACK LAMP 2
49 P566F960000 (BBZ /%W BULB.LICENCE LIGHT 1 SERVICE PART ONLY
50 P566F910000 |hRfEfEZE LEN, LICENCE LIGHT 1
PAGE 17

BUGXTER PARTS CATALOG




F16. REAR SWING ARM ASSY




FIG. 16 REAR SWING ARM ASSY. UPPER
REF NO PART NO el Ap 2 - PART NAME QTY REMARK
1 92041200003 |MigiHEXeEg NUT.FLANGE LOCK M12 1
2 B5486020000 |FF WASHER.ENGINE MOUNT LINK 1
3 B5486030000 | CUSHION.ENGINE MOUNT LINK 1
4 B5486040000 |fgH- SPACER.ENGINE MOUNT LINK 1
5 B5486050000 |EfA COLLAR.ENGINE MOUNT LINK 1
6 92141200012 |F#FE WASHER. FLAT 1
7 92021200001  |4Z1E NUT M12 1
8 B5486010000 |5 |EEEERE ENGINE MOUNT LINK 1
9 B5486000000 |5 |EEFRZELHS ENGINE HANGER ASS'Y. 1
10 90191005000 |/~ fAtER: HEXAGON BOLT 2
11 90191018000 |i24% HEXAGON BOLT 1
12 90201004500 [FrEMmE S FatER BOLT-WASHER M10*1.25%45 1
13 B54860700001 @& COLLAR.ENGINE MOUNT LINK 1
14 90070605500 |fSHEIE R SCREW. PAN M6*55 2
15 B5624060000 |EEESfERE COVER.ELECTAIC ASS'Y 1
16 B5483012600 |&iEEHE(L) REAR SWING ARM ASS'Y., UPPER 1 F/G no. H03803
17 90201206000 |#ERESAIER BOLT-WASHER M12*1.25*60 2
18 92041200003 | hEEiEELGENE NUT.FLANGE LOCK M12 2
19 B5483060000 |[3EE CON'ROD 2
20 B5483070000 [EEER BUSH.CON'ROD 8
21 B5483080000 |Ff@fr SPACER.CONROD 4
22 90200801600 |ZEEME 7/ AIER BOLT-WASHER M8*1.25*16 4
23 92061000001 |4ZWE UNUT 2
25 B5451020000 |E{EiEE COVER.REVERSE LEVER 2 SERVICE PART ONLY
26 92400800002 |[EBESHEIENE NYLON LOCK NUT M8 6 SERVICE PART ONLY
28 B5451080000 |REZEE SPRING.LEVER 2 SERVICE PART ONLY
29 B5451010000 (#£ZEf2 BRACKET.LEVER 2 SERVICE PART ONLY
30 90200803001 |4€f% BOLT M8X30 2 SERVICE PART ONLY
31 B5451060000 |FEBEHE LEVER.REVERSE,PARKING BRAKE 2 SERVICE PART ONLY
32 B5451070000 |EEESRE SPRING.CABLE 1 SERVICE PART ONLY
33 B5451090000 |fgH SPACER.LEVER 4 SERVICE PART ONLY
34 90200804000 |#5# A AIER BOLT-WASHER M8*1.25%40 2 SERVICE PART ONLY
37 92040800003 [(hizsHERIENE NUT.FLANGE LOCK M8 2 SERVICE PART ONLY
38-1 B545A060000 [fIiEE (F%) COVER.LEVER.GREEN/GREEN 2 SERVICE PART ONLY
38-2 B545A060600 [HitRE (&) COVER.LEVER GREEN/BLACK 2 SERVICE PART ONLY
39 B5451050000 |FREEHIIELR ROD ADJUSTING.CABLE 2 SERVICE PART ONLY
40 NA FHE/AE BHE PARING BRAKE/REVERSE LEVER ASS'Y 2
41 B5676020000 |FFERKTE TOW BALL 1
42 92111800000 (s EEEHERENE WASHER. LOCK 1
43 90021804000 |#ZA2 BOLT M18*40 1
44 92140500017 |ZF%4FE PLAIN WASHER
45 90070501200 |ZF-EEIE#A SCREW. PAN M5*12 2 SERVICE PART ONLY
46 90200802000 |FFEAESALER BOLT-WASHER M8*1.25%20 2 SERVICE PART ONLY
PAGE 18

BUGXTER PARTS CATALOG




F17. REAR SWING ARM




FIG. 17 REAR SWING ARM
REFNO| PARTNO [543 PART NAME QTY REMARK

1 90201004000 |EEEME /S ALER BOLT-WASHER M10*1.25%40 4

2 92041000003 |hésigERgnE NUT.FLANGE LOCK M10 4

3 B5481000000 (1%HEESTHER CUSHION ASS'Y.RR 2

4 90200810000 |ZEFIER2 BOLT STRAP M8*1.25%100 1

5 B5634020000 [ +ERfcEe BRACKET REAR FENDER.L 1

6 92400600001 |[EFEsHELIENT NYLON LOCK NUT M6 12

7 90200804500 |FEEAEE /AR BOLT-WASHER M8%*1.25%45 2

8 90200601600 (FEFEE/SAIER BOLT-WASHER M6*16 12

9 B5634010000 ({ZIXHEENEE COVER, DISC.RR 1

10 90200801201 |RZ#siEsR BOLT STRAP M8*1.25%12 1

11 B5634030000 |44 kRdfEE BRACKET REAR FENDER, RH 1

12 B5483040000 [#EEHE BUSH.SWING ARM 4

13 B5483050000 |#=5EE COLLAR.SWING ARM 2

14 B5407410000 |{BAKEEEH PAD SET.RR.BRAKE 1 SERVICE PART ONLY
15 B5406600000 |7£SKEHE CALIPER ASS'Y., RR 1

16 B5406610000 |EEAZIEIEHR GUARD.CHAIN.DISC 1

17 B5624030000 |(E#iE COVER.BATTERY 1

18 B5583030000 |EHLFER BAND, BATTERY 1

19 B5583010000 |EHREES CUSHION.BATTERY UNDER 1
20 M2583000000 |ZEHN BATTERY 1
21 B5483000000 | FIfEEHES RR.SWING ARM COMP., UNDER 1
22 02041200003 (| h#EEEEENE NUT.FLANGE LOCK M12 2
23 B5701020000 |EE CUSHION BUSH.SWING ARM 2
24 90201206000 |FEAESAEIER BOLT-WASHER M12*1.25%60 2
25 B5634000000 |#% k& FENDER, RR 2

PAGE 19

BUGXTER PARTS CATALOG




F18.1. REAR HOUSING




FIG. 18.1 REAR HOUSING
REF NO PART NO BhE R PART NAME QTY REMARK
1 90200802200 (ZFEAME SIS BOLT-WASHER M8%*1,25%22 4
2 B5406800000 ({%EXE A% DISC.RR.BRAKE 1
3 92040800003  |H#&sHER0RIE NUT.FLANGE LOCK M8 14
4 B54074300001 (4 REAR AXLE 1 From E/G no. H02905
5 B5485000000 |FEE#E(E DRIVING CHAIN 1
6 B5485020000 |% f#EiiG REAR SPROCKET 1
7 90200802700 |FEEE/SAIER BOLT-WASHER M8*1.25%27 4
8 B5407490000 |BHEETHES DUST SEAL 2
9 B54074400001 [f2EH5EHHE HOUSING COMP.RR.AXLE BRG 2
10 96510620600  |Hz& BEARING 2
11 B5407460000 |#i& g BEARING BASE 2
12 90200804000 |#FEARE /SRR BOLT-WASHER M8%*1.25%40 6
13 B5407170000 |[[5EEMES DUST SEAL 2
14 90191003100 |/ iEiEe BOLT. TIRE M10¥1.25%31 8
15 B54071300001 & HUB.REAR AXLE 2
16 B35340G3200001 |##&[5(255/60-10) TIRE, RR (On-Road) 2
16 B540G320000 |#4Emi5(22*10-10) TIRE, RR (off road) 2
17 B5407140770 |#%#RiE RIM, RR (SILVER) 2
18 92041000003 | hiEaERIENE NUT.FLANGE LOCK M10 8
19 NA FEEmEES REAR WHEEL ASS'Y, RH 2
20 B5407480000 |&idmlgF SPACER.RR. WHEEL 2
21 B3407160000 |k agng NUT.CASTLE 2
22 93520202000 |EHOIE PIN.COTTER 4*30 2
23 B54071500001 |#%#EE COVER.RR HUB 2
24 NA ek ok REAR WHEEL ASS'Y, LH 2
25 X040B330000 [y5FHmE VALVE, TIRE 2
26 B5421261000 |FHEREBRFEZSEER FIXED PLATE, SENSOR 1
27 X0561062000 |FHERBFESSE ER2 FIXED PLATE 2, SENSOR 1
28 90050301000 |+ FFEEETEEET C-R MACHINE TRUSS HD, TAPPING SCRH 2
29 B53561000000 |HEERAERY SPEEDOMETER ASSY. 1
30 B5485030000 |&k{EERT0 MASTER LINK, CHAIN 1
31 92166200000 [CHUTER RETAINING RING C TYPE 1
32 B5407500000 |#i=& FHiEE =S WASHER 1
33 B5407510000 iz FRgiE BEARING NUT 1

BUGXTER PARTS CATALOG

PAGE 20




F19.1. WIRING




FIG. 19 WIRE HARNESS / ELECTRICAL
REF NO PART NO 2R PART NAME QTY REMARK
1 B5581602000 |TEHEIfRAERK WIRE HARNESS. (used with item #37) 1 Oct. 2004
2 B5583020000 |EHRLIFEMRIRER BATTERY (+,-) LINE COMP 1
3 B5543910000 (FARAZE COVER. SWITCH 1
4 90050601500 |RREATEA: SCREW.PAN M6*15 2
5 92140600021 |Z-#84FF WASHER. FLAT 2
6 92020600003 |/EFELHERIZENE NYLON LOCK NUT M5 2
7 B5552000000 [EEi5tH IGNITION SWITCH 1 SERVICE PART ONLY
8 B5561010000 |E@@ErELf2EH PARKING BUTTON 1
9 B5561020000 |GEMEBHRE HEADLAMP SWITCH
10 90190602000 |7SAIMEIERE HEXAGON FLANGE BOLT 2
11 90190601200 |/~ AriiER HEXAGON FLANGE BOLT 1
12 ES584000000 |f&EAZS RECTIFIER COMP REGULATE 1
13 C1582001000 |C.D.IEFBH kK445 UNIT COMP..C.D1 1
14 C1581001000 (#LE/HEESS STARTING RELAY 1
15 92030600004 |/ AELENE HEXAGON NUT 2 SERVICE PART ONLY
16 ES581200000 [#eEEHE RELAY 3
17 90070502000 |18 R ETEIRET C-R MACHINE TRUSS HD, TAPPING SCRH 1
18 P15866000002 |ZE[H2%E RESISTOR COMP. 1
19 B5584600000 2Lk fREHER COIL COMP.IGNITION ASSY. 1
20 C1582500000 |GE/EIEHIZE HEADLAMP CONTROLLER 1
21 92110500000 |FEEEFHERENE] SPRING LOCK WASHER 1
22 B5561040000 (WIA\GIRE HORN BUTTON
23 B5561050000 |ZhfEsg ZH A CIGARLIGHTER X cCaP 1
24 B5553000000 |PHizsE#E R BURGLARGROOF LOCK COMP. 1 SERVICE PART ONLY
25 B5551000000 |#E#ERL LOCK COMP. 1
26 90260601001 |BEEAECIER HEAD INNER BOLT 2
27 90190601500 |/SErMEEIER HEXAGON FLANGE BOLT(M6*15) 1
28 B5583600000 |HW HORN. 1
29 98701205000 |[{RfE#s% SA FUSE 5A 1 included in #1
30 98701207500 |[{£EHE 7.5A FUSE 7.5A 1 included in #1
31 98701210000 |{RFEH% 10A FUSE 10A 1 included in #1
32 98701215000 |fREE%% 15A FUSE 15A 1 included in #1
33 98701200000 |fREEH = CASE, FUSE 4 included in #1
34 P2586011000 |HEiEEE SIGNAL FLASHER 1
35 B5581620000 |EjfsZ2BARE SAFETY SWITCH,REVERSE GEAR 2
36 B5451101000 |3EEE SPRING 2
37 C1581300000 |FEIHE[HEEES REVERSE SAFETY UNIT 1
38 B5546010000 | HiaaEARY SIGNAL SWITCH 1
39 B5301110000 |@HIZ3EMEE CAP, SAFETY SENSOR 2
231 B5T012300000 Black Rubbey P'u&

BUGXTER PARTS CATALOG

PAGE 21




F20. WARNING STICKERS

- WARNING

The wohicle most be stativnary
amd the sagine ai ke
btars seistiing yesrs

3

W
- Kap tands
[

Ex

BLHIES v 1210 1) Y 40 ek Snllow ote
srwions:

SR TS AL A 501 NS N
YO SPERELE TS IR

« NEVEN WNAAR W X8 LAKT WINT PROPER
IICTRICTINGE, Shivncs st et

.

MO WAL TS BT W P BANE.
10 Dot Yo o e Y,

HAIR
S A S IPTIIETELE AN,
ALL BAIR WUST BE TIED UP AND T o s v b
SELURED AT GR ABOYE BHDULDER R epTp—
LENETH, WERY, e erere o 19 X g SO ¥
JubguiSufmpuapiearphymymy
A A you w———

U LTS WAL, MPE, W
SN TS,

YO VEIRELE MANGRACTIRED

PO DPP.ROAN UBE ONLY.

DO NI OPERATE OX PUBLIC
BYNERTE, ROADS DR HAIRRRYS,

e

Luss of control, collision.ar gelting caught in maving parts
can resulf In serlous injuries.
Adult superviaon for under 18 years oid
Waa: o D.O.7. appraved motorcycls helinet
Sacre long hair and loose clothing
Wear protective sye wwar and ciothing
Keop arms, lngs and lest inside kart
Do not ase alcoho! or drigs

Sret Bt o B W AL A2 Ve
bvadtind




FIG. 20 WARNING LABELS
REF NO PART NO LTI sEy PART NAME QTY REMARK
1 B5603020000 fEfEiERELAE LABEL PARKING BRAKE 1
2 B5603100000 |{HfEdEHE]EEAR LABEL.REVERSE LEVER 1
3 B5603110000 |FESRFEFEREGHE LABEL.CHAIN GUARD 1
4 B5603120000 | RERSZIE ALK LABEL.NO LONG HAIR 1
5 B5603130000 |4 RELER LABEL.WARNING 1
6 B5603140000 |2 -E5sE@#E,REEXK  |LABEL.NO CLIMBING 1
7 B5603150000 |E&LEEHT LABEL WARNING 1
8 B5603160000 |FE{; 2t B AR LABEL.SEAT BELT 1
9 B5603180000 |HAMMERHEADHE#EK LABEL, HAMMERHEAD FR 1
10 B5601010000 |EEBHEEAL MODEL LABEL. ASSY 3
11 B5603190000 |#afEZe ~BLAR LABEL, WARNING 1
12 B5601020000 |EiFEELAL WINDSHIELD LABEL 1
13 B5603010000 [EEREEEIELAR IGNITION SWITCH LABEL 1
14 X2601120000 | F{H|EEEEHK SIDE COVER LABEL, UPPER 1
15 C1601580000 |A£3EEARPGOREHK WINDSHIELD PGO LABEL, LH 1
16 C1601590000 |£&#8EARPGOREHK WINDSHIELD PGO LABEL, RH 1
17 C1601570000 | T IEZ=PGOBLHK UNDER PGO LABEL 1
18 B5352011000 |FEEE M , OWNER'S MANUAL 1
PETogsGoo00 | TP 0 38 X ToolL KIT
B§T012100000 OIL VALVE
PAGE 22

BUGXTER PARTS CATALOG




EXPORTER:

SOCIETE COMMERCIALE EURO-TAIWANAISE
3rd Floor, No. 112, Chung Shan N. Rd.,
Sec. 2, Taipei, Taiwan, ROC

Tel: 886 2 25413253

Fax: 886 2 25367575

e-mail: service@eurotai.com




